



Courtyard Complex, B226 Sheikh Zayed, Cairo, Egypt  
 Ref. : EG210033  
 Date of issue : 2<sup>nd</sup> Dec 2021  
 Place of issue : Alexandria - Egypt



### CERTIFICATE OF ANALYSIS

In pursuance of the instructions received from M/S MOUNTRAC MATERIALS LLC, we performed analysis at TUV Austria Egypt laboratory for one received sample of (Silica Sand), not related to specific shipment, Collected, and identified by the client, and handed over to TUV Austria, Egypt Laboratory by our client M/S MOUNTRAC MATERIALS LLC, on 1<sup>st</sup> December 2021.

**SAMPLE FOUND AS:** (Silica Sand)

**ANALYSIS RESULT: -**

Based on received sample, Analysis test at TUV Austria, Egypt, Laboratory, we hereby report as following:

Specifications:	RESULT/UNIT	Test method
Moisture	0.02 %	BS 2975:2004
L.O.I	0.16 %	
SiO <sub>2</sub>	99.58 %	
Fe <sub>2</sub> O <sub>3</sub>	0.012%	AAS
Al <sub>2</sub> O <sub>3</sub>	0.160 %	
Na <sub>2</sub> O	0.008%	
K <sub>2</sub> O	0.007 %	
TiO <sub>2</sub>	0.018%	
CaO	0.015 %	
MgO	0.002 %	

WARNING: The sample(s) to which the findings recorded herein (the "Findings") relate was(were) drawn and / or provided by the Client or by a third party acting at the Client's direction. The Findings constitute no warranty of the sample's representativeness of any goods and strictly relate to the sample(s). The Company accepts no liability regarding the origin or source from which the sample(s) is/are said to be extracted. This certificate reflects our findings at the time, date, and place of intervention only and within the limits of client's instructions, if any, the company's sole responsibility is to its client and this certificate does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents.

THIS CERTIFICATE IS VALID ONLY WHEN BEARING "TUV AUSTRIA, EGYPT" ALONG WITH THE FOLLOWING SIGNATURE

End of Certificate

